ASSEMBLY INSTRUCTIONS

Description : Dining Table

NO Parts List Q'TY| [NO Hardware List QTY
A | BOLT @ @5/16" * 40mm 12 PCS
1 TABLE TOP IPC
B | LOCK WASHER ) @5/16" * 11* 1.5 mm | 28 PCS
¢ | WASHER @5/16" *22*2mm | 28 PCS
2 TABLE LEAF @ 1pC
ANN
D | NUT @5/16" *12mm 16 PCS
3 | CONNECTING PANEL N opcs| | B | ALLENKEY i 58 * 4mm IPC
\/
F | WRENCH S 12*90mm 1PC
TABLE LEG /7
4 2PCS
5 2PCS

TABLE POST @@@

SHELF

1PC

PAGE 1 OF 2




STEP 4

STEP 5

o~
o9
®)
o~
/D
O
<
>






